Magnet drill exploded views & spare parts

Exploded views and spare parts lists for magnet drills are useful during machine maintenance, troubleshooting and for building a better understanding of your product and how it works.

The examples below are based on the VersaDrive V60T and give an indication of the type of drawings and information you can expect to find in your machine user manual.

If you cannot find an exploded view or part list for your machine contact the manufacturer. HMT manuals contain exploded views and parts lists for your reference.




VersaDrive V60T Example Motor / Gearbox Parts List


Item

Description

HMT Part

Qty

Item

Description

HMT Part

Qty

1

Motor end cap

1

33

Key A5 x 5 x 12

 

1

2

Screw HC 4.8x45

4

34

Washer 15/22 x 0.2

 

1

3

Rotor complete - 230V

 

1

35

Circlip 15/1

 

1

Rotor complete - 110V

 

1

36

Shaft 13 Z

 

1

4

Grooved Bearing 608 ZZ

 

1

 

37

Bearing 608

 

1

5

Circlip 28/1.2

1

38

Gear Cluster 34/40 Z

 

1

6

Brush Holder

2

39

Key A5 x 5 x 28

 

1

7

Carbon brush 6.3x10x18

2

40

Needle Roller HK 0810

 

2

8

 

10

Lock Washer B4

4

42

Air guiding ring 

 

1

9

Screw M4x12

4

43

Screw HC 3.9x60

 

1

10

Circlip 11/1

1

44

Stator complete – 230V

 

1

11

Pressed washer

1

Stator complete – 110V

 

1

12

O - ring 22 x 2.5

1

45

Motor housing 

 

1

13

Magnetic disc

1

49

Control wire 

 

1

14

Bearing 6001 2RS

1

50

Printed circuit board – 230V

 

1

15

Motor End Shield

1

Printed circuit board – 110V

 

1

16

Gearbox Housing - Black

1

51

Screw HC 2.9x13

 

2

17

Intermediate Gear

1

53

Interconnecting wire 

 

2

18

Shaft 11/17 Z

1

54

Wire  

 

1

19

Gear selector switch

859024-01

1

55

Interconnecting wire 

 

1

20

Gear Selector

1

56

Gearcase Screw - 50mm

 

4

21

Bearing 6303 2RS

1

57

Pin 4 x 12

 

1

23

Output shaft

1

56

Gearbox seal 

 

1

31

Bearing 6904 2RS

 

1

 

59

Grease compartment barrier 

 

1

32

Output shaft gear 45 Z

 

1

 

60

Speed Potentiometer 

 

1


VersaDrive V60T Magnetic Stand Parts Diagram




VersaDrive V60T example magnetic drill stand parts list



Item

Description

HMT Part

Qty

Item

Description

HMT Part

Qty

1

 

Body Casting

 

859001-01

 

1

 

31

Varistor - 110V

 

859307-110

 

1

 

2

 

Magnet Base

 

859100-01

 

1

 

Varistor - 230V

 

859307-230

 

1

 

3

 

Slide

 

859002-01

 

1

 

32

 

X2 Capacitor

 

859306-01

 

1

 

4

 

Lower Support Casting

 

859003-01

 

1

 

33

 

Power Cord Restraint

859308-01

 

1

 

5

MT2 to 3/4 Weldon Arbor

103013-0192

 

1

 

 

34

UK Power Cord – 230V

 

859309-230

 

1

6

 

Side Mounting Bracket

 

859004-01

 

1

 

CEE Power Cord – 110V

 

859103-110

 

1

7

 

Plastic Control Cover

 

859005-01

 

1

 

35

M6 x 20 Cap Head (BK)

 

859400-01

 

13

8

 

Pinion Shaft

 

859006-01

 

1

 

36

M5 x 16 Cap Head (BK)

 

859400-02

 

4

9

 

Feed Handle

 

859007-01

 

3

 

37

 

M6 Form A Washer (BK)

 

859401-01

 

11

10

 

Plastic Knob

 

859007-02

 

3

 

38

 

M6 Schnorr Washer (BK)

 

859401-01

 

2

11

 

Pinion End Cap

 

859008-01

 

1

 

39

M4 x 8 Button Head (BK)

 

859402-01

 

8

12

 

Casting Pinion Bush 25x20x15

 

859009-01

 

2

 

40

M5 x16 Cone Point Grub (BK)

 

859403-01

 

5

13

 

Brass Guide

 

859010-01

 

2

 

41

M5 x 8 Flat Point Grub (BK)

 

859403-02

 

2

 

14

 

Machine Rack

 

859011-01

 

1

 

42

M4 x 16 Torx CSK Head A2/SS

859404-01

1

15

 

Switch Plate

 

859012-01

 

1

 

43

M4 Hex Nut A2/SS

 

859404-02

 

1

16

 

Cover Plate

 

859013-01

 

1

44

 

M4 Int Serrated Washer

 

859404-03

 

1

17

 

Plastic Conduit

 

859014-01

 

1

 

45

M5 Shoulder Bolt 6/4mm

 

859405-01

 

1

18

 

Laser Guard Bracket

 

859015-01

 

1

 

46

M6 Form A Nylon Washer

 

859406-01

 

2

19

 

Metal Guard

 

859016-01

 

1

 

47

M6 Spring Washer (BZP)

 

859406-02

 

1

20

 

Thumbwheel M6x15

 

859017-01

 

1

 

48

M3 Shoulder Bolt 4/3mm

 

859405-02

 

2

21

 

Shim Strip

 

859018-01

 

2

49

Skt Cap Hd #10x4.8 A2/SS

 

859407-01

 

4

22

Conduit Gland

 

859019-01

 

1

 

50

 

M6 x 40 Cap Head (BK)

 

859400-05

 

1

23

 

90° Conduit Gland

 

859020-01

 

1

 

51

Cam Buckle Safety Strap

 

859600-01

 

1

24

 

Coolant Tubing

 

859025-01

 

1

 

 

52

Coolant Bottle Assembly

 

859102-01

 

1

25

Motor NVR Switch - 110V

Ft6

859300-110

 

1

 

 

53

Tap 1/4" BSP

 

859513-04

 

1

Motor NVR Switch - 230V

 

859300-230

 

1

 

 

54

Seal 1/4" BSP

 

859513-05

 

1

26

 

Magnet Switch

 

859301-01

 

1

 

 

55

Nut 1/4" BSP

 

859513-06

 

1

27

 

FWD/REV Switch

 

859302-01

 

1

 

 

56

6mm Quick-In 1/4" BSP

859513-07

 

1

28

 

Fuse holder

 

859303-01

 

1

 

 

57

Hose Tail 1/4" BSP

 

859513-08

 

1



VersaDrive V60T Example Wiring Diagrams



Scroll To Top